
4±  ffl   iffi  Ef!   =
INSTRUCTION/   lNSSTRUCTION

INSTRUCCION/INSTRUC6ES

ffiEitfiRERE



D708      Threedimensiona| assemblypicture

geFno.        Fa##o=ge¥c#ption
1       R9Eathffi±ffiFront cover For Motor
2     R22 M6X25+±2i83tiBgstandard screw
3     R90#3fl#fiR3=RotorAssembly
4     R5i±3Rotor
5       R4   ¢10REFE]}¥EECollclr

6    R3fe3HR (i) Bearing
7     S106mH3¥F+Wavewasher
8     R8fi3REgscrew Forstotor
9     R2E3Stator
10    RIEEELE§Motor Housing

11     S168Q%ffilJ3§ffl#Carbon  Brush sockel Assembly

12    S104B#fiucarbon Brush
13    S105fli!ffilJfficap For carbon Brush

14   R52T7J#Base plale
15    Bi6T7]aegEmaNut

16    R45¥ffieeBolonce Block
17    R47H(H?,ffiffisphericity Nut

18   R111T7]¥EafiHigscrew

G5=          g#ffi=&8#
Ref.no.             Part.no & Description

io     R48M5amREgfscrew
20     R49fi£7J9eLowerKnift Base
21       R51n£7JLc>werKnifeBase

22    S143 M2X4+527i;3texgscrew
23     8127T7J3¥gEf+Spring
24    W7 M3X3+3:¥m3tffigscrew
25     R58j&5RERollershaft

2L6~ _R57  $ 3XO.5EPrwasher
`27      R56REjRBearing

28     R55  $2EE!"fE#BECollcir

S::£:=E¥ga¥eB;,Saetep'ateAssembiy

€Z   :2:5oTEL±WffrKBn:fseeBpi::e Assembly
35     R201T7JaeBaseplate
36     R202J£7]eeLowerKnift Base
37     8125B6#Effi4Fach plate screw

G5J5
Ref.no.

•.;,..:        :

' i:,,-.,,,ng=::-;,-,,`:

L_
=ffffi5&=#
Part.no & Description

367JFrBlade
377JE±EEBlade Washer

41       R387JFREfiBladeNut

q¥4:R5M¥x:ia=hE'¥eq!gfstondordscrew
44     R41#7J#SafeGUQrd
45      R42ff7)aEffiggsafeGuard screw
46     R24M5X8+-±ffi8£Standard screw
47      R25  ¢5XlqzEf+Washer

R26HnseagGrinde-rwlieelHolder

R186"rafiRE5GrinderAssembly

?:%9apenaeneG;jLn£:rrj#:reLheeishaft(outer)
52     R31unieJ=#Grinderwheel Front Base
53      R34mieJ=3eREg!Grinder wheel Front Base screw
54     R182"repg"Grinderwheel shaft  (Inner)
55       R183ffij8684Bearing

`::

38    R35EB"ffiiEifeREgFront cover ForMotorscrew     56     R187"&PiiEBearing collar



##flfjRE13€

tiEREg

###g§,£jKB

gFno.        Fo##o€#e¥c#ption
57      R188  ¢2.5Eg!ffifE#EshaftRing
58     R32ftyse9hREi¥8§Sprjng
59     R96en3e#flGrinder Button
6o     R6oEEEiee5EECord clamp
61       G50 M4XIOGDXREgstondard screw
62     G24M4X3.2ffiffiNutcop
63      R122EENBplcisticTube

j4`  R993;ffi35an¥HQndle Head
@`66 W57ff3€Switch

67      R20JI3€EESwjtch B9x Cover

68     RIO M3X8+±2733tE]Hffi48Standard screw
69     R18#3€ffrswitch cover
70     R9?Effi3EftffiHcindle pin
71      R124iE@ffi±Fwasher
72     Rlo9 M5X12fazlfa#3CREggsta.ndard screw

`76     R64ttffi83£CounterHouse

77     R12 M5X8ffigscrew

RloojE@3=ffi  (#)  Handle  (new)

`:`,:,

gFno        Fo#fio==e¥c#p,,on
79    R205i;tffl3g  (ffi)  Counter  (new)

R65ttm3BfiiECounterHouseCap
R11EEfiiffiffig£EESocket

82    R]6EBiBgfffi#gEi£So€ket cap
83   GI M3X8+-±#EE]I*ex4!Standord screw

::.
R59EBRIacord with plug
R165A±3€A Holder

86.   R105  ¢ 7EE±#E#EEshaft Ring
87    R1065€#ffiLock cap

££±]66A¥#5E#=ifeAHolderWheel
89    R136#P3J3a#  (i)  LiftLever  (left)
90    R139JEseaeGuide wheel Holder
91     R13lJai£Guidewheel

92    R138EifffGuide wheel pin
93     R137  ¢ 5Eg!REfE}¥EBshaft Ring

94    RT40 M6X2d9hzlfaffi8Standard screw

;:  %::gx¥.f3So=bw:so#r

11

'1

I €1+j£#f'+g.4Ti=j;4ti®#p

REFno         =a#RE#e¥c#pt,on
97       R72M8X6.8ffit§Nut

98     Ri3o§se#REpjn
9?      R132RESNut

100   R]34Hffi#ffigscrew
101     R168#PS#J3seGujde wheel
102    R169RE8*Beorjng

103    R170  ¢16ELREffi#Ecallar

104    R17lffl4gscrew
105    R149#PS#E±*Belt press BIock
106    RT50M5X20+3=)ffi3tffi8Standard screw
107    R125a!#Eplasti.c Tube
108    R]53 MBX509h/|fEffiffstandard screw
109    R142#PSHff  (6)  Li.ftLever  (Ri.ght)

Ilo    R156##J&3=liftArm
ii 1     Ri6iftra!aegiift chain
112    R162 M4X14+3:?7i*fflgstandard screw
113    Ri46#refrgEspring
1]4    T33 M5XT6*zlfaREgstandard screw



124

J55           9ffiffi=&S#
Ref.no.               Part.no & Description

115      R143flp§fi8Effipin

ii6     Ri6o#P§jBEeeLiftslider
117      W46¥EEwasher
118      R158flife=ffiLiftArm
iio      Ri57flpaj=ffing4£screw
\12`0,:   R75flp§J±ffBelt
121      R7l  MBX25RE4Screw

122     R70E±ELorbit

123     R73EJ+i®flE#Rubber
124    R74E±entB*#ffl&Stainless steel
125     R85EaRT`8£SErs!aE!fl#Cord  HolderAssembly

•   126     Rlo8EErmee5E#aE!9Eas{cord Holder Lock plate

127     R110EBgfffl85ffi4Screw
i28     Rii7sEife!¥5E@a¥pin
129     W38  ¢6EE!"fEHEEshaftRing
130     R1185Ejgeej5@J=±*Cord HolderBlock  (Upper)

119

%Fno.        Fa##oEEe¥c#ption
131       R112CBREg£5Effi#fr8Spring

132     Ri74EafigfsEREeehigEffiffscrew
133     S156 M4X12+-3=¥m3tffi4EstandQrd screw
134     8168flife#JEieGuidewheel
135     Glovaif5€ng4Screw
136     R120*esfflE  ( ®12.8)  SteelTube  ( ®12.8)
137     R12l#9£§Cordsleeve
138     R122¥#BPIQsticTube
139     R172fi£763efflt¥Fabric HolderAssembly

140     R104IHffi3E#Stand
141      Rlo7Hifiee9€#±i€Lockwheel
142      R129Hife5ZFcibic Holder Fork

143     R103±t+Washer
144     R102HjRBearing
145     RIOI MBX209|7tfaiEg£Standard screw
146     R128ffigscrew

j5g          §#ffi5&= #
Ref.no.              Part.no & Description

`147    i86#7F#fflffFabeic Holdersets
148    R80Effi#Fobeic Holder
149    R82#ffii84Screwvalue
150    R81ffiffii§topper
151     R83 M6X14+-3=¥m3t:REgstandard screw
152  . R84EfrE=Positin sleeve
153    R179f¥±*fi=##8±Spring
15L4_R77JEEL1¥j*Plasticstopper
155     R78}¥±*ffii#Pin

156     R180JIDffipin.

157    Ri77gfriSgaspring


